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Pneumatic Auto Lifter
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PARTS LIST




HOW TO MAKE USE OF THIS PARTS LIST
Ry Y XPDRF

1. The part numbers of parts shown in the figure indicate the corresponding rumbers (Ref. No.} shown by the index, S
ﬂuﬁannﬁﬁmﬂ#u\mu&bnrvbmmuuwuﬁmfﬁfyi;7zu:or.%mﬁSthnxf

2. Expianation of codes .
128k

1) Codas on the “Note'’ column
CERT MOLE

@ - means this part is changed from the previous parts list.
RO AS—V AP KWL TSEEES htEaSrWEL T
#01,...... refer 10 the “’Note” explanation at bottom of page.
o0 ~—LTFo ERT ORBREYERBLTT 2 v

2} Codes on the "E.C. {(Engineering change)” column
TEER MoKLH

(D A.10/83. .. Added from October, 1983
1983 108 & N8B0 & n it

(2 D.10/83 . ... Obsoleted from October, 1983
1983F 10B X n#IBR a h tT. ) . .
When previous parts (Qbsoleted part) and new parts {Added parts) are not interchangeable with each other: -
HROEREHSGCEENRE ) L . : SR S
Jn this case, even absoteted part (D.) can be ordered with the obsoleted part number, 5o select thé parts with changed dates and place your orders,
S OBERIEDI AR SETLL ENTAI TS, HEFALIN, CTAPNERSEFHRLT I ENT A
© Exampile ({5))
A

’ Note Part No, Description E.C.
Neo iR & & TEER & =z e
__[1 «  B1401.100000  Needle bar 10.70/83] UK -— -
14 e B1401.100-000-A Needle bar 1A0/83] vk — 1
2 s B1105-200000¢  Frame cover s 10 .10/83] [ B1105-300-000 -
H 1
@ B1105-300-000]  Frame cover A10/83 T -4 1

In case when previous parts and new part are interchangeable with each other;

MEnEREI» HHFENER

In this case the new part number is replaced on the * 525 {Japanese}” column of the previous parts, so please order by the new part number.
cOBeid. BNE&EONYSEMCEFACH AWML CSE EEALTAN S TOT, $FLSETIENT S

(& C.10/83
1 «  [B81105500000]  Frame cover [C10/83; BII0W-6ecDa0 1
Correct No. Wrong No.
ELvaE B2 L%

Please order by the correct part number.
FELCRETIENT S v,
@ M0/83 ... .. The amount required is changed from October, 1883
The new amount required is shown in the "Amt. Reg". column,
1983 0B L NUBHTBECLH 512 ZOBREWAMC BHLUHEASERLTIHNET

3} Codes on the “Amt. Reg.” column

‘W MOIiES
™2 ... Indicates amount required is 2.
R CELEDLOLIT.
@20 ....... ".. Indicates tength in meters, {unit is meter)
Ba, PA-trALEEOLIT (HERA-tLTT)
@ —_ e indicates parts obsoleted from the parts list.
. Ty —y )AL s kR & 0 BRSRT T
@ vy, ..., Indicates sub parts which construct the assembly part.

Assernbly part is shown as “asm."' and 22 in Japanese, in the "Description’” column,
VIS EMAEL TS FMLEEROLET. BRI SEMUOEIT T Tasm” WXL T 2 1 & ETLTHENET,

ohohohomu%"ﬁt‘-\t‘n.‘—.0‘-—-0\—‘.‘-\-‘—\0‘—."—-t'-.lNﬂ-lh\t'—nQ‘ﬂ.\-\o‘—-O‘-Q‘-|Qh.‘-ﬁ.‘f‘"ﬂy"‘\'\ﬁthﬂhc‘-‘l‘-l'qI‘-sl‘—u.Hl\-qi‘w“-\.l-q-H.HA“-V‘No‘-u.‘v-lHohohnh.%Q o

When Qrdering The Spare Parts:

in order to ensure that we deliver the correct parts to you, please ciearly state when ordering the comespanding PART NUMBER
{8x. B1109-012-A00} and also the PARTS LIST NUMBER (ex. 0010-01, given at the bottom right of the cover) or the MACHINE SERIAL
NUMBER, because there are some parts which have been changed.
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Sy YR CREBARTL AEAME L EXORE, BHOES (B4, B1109-012-A001 T :iiI“Féu..;
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1. AK-72 A TYPE

Aft#k

AK-—-T72




REF.NO. HNOTE PART NO. DESCRIPTION A AMT.
1 GAK-72001040 AR COMPONENTS YP-3ur4 (93) 1
2 GAK-29001000 SOLENOID VALVE MOUNTING PLATE FIUYTATY MR (1)
3 GAK-29007000 FILTER REGULATOR T4h2 LET1b-4 (1)
4 GAK-29008000 SOLENGID VALVE YLAART ATATT (1)
5 GAK-29009000 JOINT, A (ELBOW) D499 F A (IA47) (D
8 GAK-29015000 JOINT, B (STRAIGHT) P499937F B (Rbb-}) (2)
7 GAK-29010000 JOINT, C (ELBOW) P4v9xT7 L (IA") (1)
& GAK-29011000 NIPPLE 17-9%7F (1)
9 GAS-11419000 TERMINAL BASE FVIATY (1)

10 HP-0013300-00  CONNECTOR IV EAVEND, (2)
1 GAK-0202104A0 PRESSER LIFTING CORD ASM. FIFF 3911 (93) (1)
12 BT-0600401-ER  TUBE F2-7" (1.3)
13 8T-0600401-EB  THBE Fa1-77 (1.2)
14 BT-0600401-E8  TUBE Fa1-7° (0.1)
15 SH-4032501-SB  SCREW M3X0.5 L=25 FAT2RYT M3X0.5 L=25 2)
16 SM-4061001-SB  SCREW M6 L=10 FAT23YT M6 L=10 (2)
17 SM-4041801-SR SCREW M4 L=16 FATEYT MAX0.T L=16 (2)
18 GAK-29002000 SOLENOID VALVE COVER FUUYTATY RYYEAR BT - 1
19 SM-4040601-S8  SCREW M4 L=6 FATIFYT M4X0.7 L=6 4

20 SK-3482500-8C  WOOD SCREV D=4.8 L=25 AEYRYT D=4.8 1=25 4

21 WP-0501016-SC  WASHER 5X10.5X1 k39747 % 5X10.5X1 4
22 GAK-72002000 AIR CYLINDER IPIYuR" 1
23 GAK-72003000 AIR CYLINDER BRACKET IFIYIR™ T ET 4 1
24 GAK-29010000 JOINT, C (ELBOW) PAVEYETF C (1A 2
25 SH-6061052-TP  SCREW'M6. Lzl0 - . . OYR7PFE" AL 2
26 GAK-72004000 AUTO KNEE LIFTER LIFTING LINK ITRTOTEIFET Uy 1
27 GAK-72005000 AIR CYLINDER JOINT IPINLRT 37 advh 1
28 3SD-0790351-3P  HINGE SCREW D=7.9 #=3.5 ¥TuRYT D=7.9 H=3.5 2
29 MAZ-02508000 NYLON CLIP (SMALL) FARYIY 97 (Ya) 1
30 EA-9502B02-00  NYLON CLIP (LARGE) F40UY 97 (274) 1
31 55-7110710-SP  SCREW 11/64-40 L=7 IREGRYT 11/64-40 L=7 1
32 WP-0501016-SD  WASHER 5X10.5X1 3447 % 5X10.5X1 2
33 GES-12153000 OIL VICK HOLDER YHEVATYET A 3
34 GAK-010220B0 LIFTER KNEE SWITCH ASHM. B THIFNT 39 L a4vs (73) 1
35 SK-3514000-SD  WOOD SCREW D=5.1 L=40 INETRYT D=5.1 L=40 1



2. AK-72 B TYPE

B &

AK-T2




REF.NO. ROTE PART NO. DESCRIPTION A AMT
1 GAK-720010B0 AIR COMPONENTS 17-h0%4 (3) 1
2 GAK-29001000 SOLENOID VALVE MOUNTING PLATE FUVITATY FYFAR {1
3 GAK-28007000 FILTER REGULATOR T4 AT 2L-4 (1)
4 GAK-29008000 SOLENOTD VALVE IV A Y (M
5 GAK-28009000 JOINT, A (ELBOW) ADTYETF N (IMET) 49
6 (AK-29015000 JOINT, B (STRAIGHT) HWriEt s B (AkL-F) (2)
7 GAK-29010000 JOINT, C (ELBOW) T4YR95TF CO(IAET) (1)
& GAK-28011000 NIPPLE I7-Y%° 7 (1)
9 GAS-11419000 TERMINAL BASE RUINT Y (1)

10 HP-0013300-00  CONNELCTOR FUFRIRy (2)
11 GAK-44G030A0 CORD ASH. -+ (73) (1)
12 BT-0600401-EB  TUBE F1-7" (1.3)
13 BT-0600401-EB  TUBE F1-77 (1.2)
14 BT-06800401-EB  TUBE fa-7° 0.1
i5 SM-4032501-8B  SCREW M3X0.5 L=25 FATa3Y” M3X0.5 L=25 (2)
b SM-4061001-3B  SCREW M6 L=10 ATV M6 L=10 (2)
17 SH-4041601-3R  SCREW M4 L=16 FATEYT M4X0.T L=16 (2)
18 GAK-29002000 . SOLENGID VALVE COVER FIUITATY MIYFLR AT - 1
19 SM-4040601-SB  SCREW M4 L=6 FAT 22" M4X0.7 L=6 4
20 SK-3482500-SC  WOOD SCREW D=4.8 L=25 AERFYT  D=4.8 L=20 4
21 WP-0501016-SC  WASHER- 5X10.5X1 37373 5X10.5X1 4
22 GAK-72002000 ATIR CYLINDER IPINYRT 1
23 GAK-72003000 AIR CYLINDER BRACKET IPIYURT MUY A 1
24 GAK-290100090 JOINT, C {ELBOW) AYEYETF CO(TRRT) 2
25 SH-6061052-TP  SCREW M6 L=10 DYATFFA" AL 2
26 CAK-72004000 AUTG KNEE BIFTER LIFTING LINK YTRTAERLYYT Y 1
27 GAK-72005000 ATR CYLINDER JOINT IPYET 3T a4uh i
28 Sh-0790351-SP  HINGE SCREW D=7.9 H=3.5 2TuRryt Ds7.9 H=3.5 2
29 HAZ-02508000 NYLON CLIP {SMALL) HAOVY7° (Y37) 1
30 EA-0502B02-00  NYLON CLIP (LARGE) FAUVEY97° (274) 1
31 SS-7110710-SP  SCREV 11/64-40 L=7 I/EFRYT 11/64-40 L=7 1
32 WP-0501018-SD  WASHER 5X10.5X1 E394747 % 5X10.5X1 2
33 GES-12153000 GIL WICK HOLDER TIRUAT R A 3
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HELGRSD, ZHEBHT
To order or for further

JUKI CORPORATION infermation,

please contact:

IOV ANRBERMEOLHFESUEET SR EDET,
* The descrintion covered in this pans list is subiect t0 chanage for improvement of the commeoedity without notice.



